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Customer Code

Test of Yarn Traction with MesdanLab Strength Tester

VTEX Test Code TXP 150D/48F Date

28/10/2022 Time 1:01:10 PM

Sample Description Sample Number 20
Parcel Lot THE KY Count 150 [den]
Material

Examiner PHAM TRONG

Sample Length 500 [mm] Load cell ID/FS [kg] 3/12 X1

Clamp Speed 500 [mm/min]  Pretension 8 [cN]

Test Machine MesdanTensolab CRE

Test Concitions
(Observations

25C, 1 atm, 60% Rh

Statistical Results of the Test

Force [CN]  Elongation  [%] Tenacity [cN/dtex]  Average Time of Breakage 11.4 [s]
Maximum 692.349 (27) 20.100 (24) 4.154 (27)
Minimum 655.084 (16) 18.180 (30) 3.931 (16)
Average 677.787 19.047 4.067
Range 5.498 [%] 10.08 [%] 5.498 [%]
cv 1.639 [%] 2.863 [%] 1639 [%]
Deviation 11.110 0.545 0.067
10959 4.869 0.239 0.029
1C99% 6.399 0.314 0.038
Results of Single Samples
Sample # Max Force [cN] Max Elongation [%0] Time [s] Tenacity [cN/dtex]
1 666 18.42 L1, 3.995
2 683 19.86 11.9 4.095
3 678 19.74 11.8 4.066
4 669 18.36 11.0 4.013
5 672 19.08 114 4.031
6 661 18.66 11.2 3.966
7 665 18.84 11.3 3.989
8 655 18.42 11.1 3.931
9 671 19.08 11.4 4.025
10 682 19.80 11.9 4.089
11 668 19.44 1.7 4.007
12 685 18.96 11.4 4.113
13 685 18.72 11.2 4.113
14 690 20.10 121 4.142
15 688 19.32 11.6 4.131
1 691 19.14 11.5 4.148
17 692 19.14 11.5 4.154
18 685 19.14 EL.5 4.113
19 685 18.54 11.1 4.107
20 685 18.18 10.9 4.107
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